
2

1

18

21

18

16

3

4

5

6

20 15

2015 14

14 12

12 11 10 9

10

20 8 15 17 19 7 13

19

22

NO. DRAWING NO. DESCRIPTION QTY
1 P5-AR06-01-00-P-RP4 Wooden Backrest 1
2 P5-AR07-01-00-P-R4 Front wooden plate 2
3 P3-AR04-02-00-A-R3 Backrest Mechanism 2
4 P5-AR06-02-00-P-RP0 Backrest cushion 1
5 P5-AR06-03-00-P-RP2 Long Cushion 1
6 P5-AR07-02-00-P-RP1 Short Cushion 3
7 P3-AR04-01-00-P-R1 Stem 1
8 P3-AR04-03-02-P-R1 Front Tube Sleeve 1
9 P5-AR11-01-02-P-R0 Front Tube M 1
10 P3-AR04-06-00-P-R0 Tube Clamp Serration 2
11 P5-AR11-01-00-P-R0 Rear Tube 1
12 P3-AR04-04-00-P-R3 Rear tube sleeve 2
13 Quick Release 1
14 O-Ring 25 x 2.65 2
15 M4x25 Screw DIN912 4
16 M5x35 Screw ISO14583 14
17 M6x35 Screw DIN912 1
18 M5 Washer DIN9021 28
19 M6 Washer DIN125 2
20 M4 Nut DIN985 4
21 M5 Nut DIN985 14
22 M6 Nut DIN985 1

Assembly Instruction

N. RCSP MID
P5-AR11-00-00-A-R0

A3



2

1

18

21

18

16

3

4

5

6

20 15

2015 14

14 12

12 11 10 9

10

20 8 15 17 19 7 13

19

22

NO. DRAWING NO. DESCRIPTION QTY
1 P5-AR06-01-00-P-RP4 Wooden Backrest 1
2 P5-AR07-01-00-P-R4 Front wooden plate 1
3 P3-AR04-02-00-A-R3 Backrest Mechanism 2
4 P5-AR06-02-00-P-RP0 Backrest cushion 1
5 P5-AR06-03-00-P-RP2 Long Cushion 1
6 P5-AR07-02-00-P-RP1 Short Cushion 2
7 P3-AR04-01-00-P-R1 Stem 1
8 P3-AR04-03-02-P-R1 Front Tube Sleeve 1
9 P5-AR11-01-02-P-R0 Front Tube M 1
10 P3-AR04-06-00-P-R0 Tube Clamp Serration 2
11 P5-AR11-01-00-P-R0 Rear Tube 1
12 P3-AR04-04-00-P-R3 Rear tube sleeve 2
13 Quick Release 1
14 O-Ring 25 x 2.65 2
15 M4x25 Screw DIN912 4
16 M5x35 Screw ISO14583 10
17 M6x35 Screw DIN912 1
18 M5 Washer DIN9021 20
19 M6 Washer DIN125 2
20 M4 Nut DIN985 4
21 M5 Nut DIN985 10
22 M6 Nut DIN985 1

Assembly Instruction

N. RCSP MID
P5-AR11-00-00-A-R0

A3


	Sheet1
	Drawing View1


